
65404595 - EBU 115-10 CD-ID: Narex CZ 2018_v19r01

24.09.2018 Page 1 from 3



65404595 - EBU 115-10 CD-ID: Narex CZ 2018_v19r01

Position Part No. Qty. Name Type Descriptio
n

Old part
No.

6 65404971 1 Dust Cover EBU 125-10

7 65404303 4 Pan head screw EBU 125-6

10 65404972 1 Front Cover EBU 125-10

11 65404973 1 Bearing 6201 2RST

12 65404974 1 Bearing Plate EBU 125-10

13 65404975 3 Screw M4*10

14 65404976 1 Output Shaft EBU 125-10

15 65404977 1 Key 2,5*3,7*C10

16 65404978 1 Big Gear EBU 125-10

17 65404979 1 Circlip EBU 125-10

18 65404980 1 Bearing 696 2Z

19 65404981 1 Gear Box EBU 125-10

20 65404982 4 Screw ST 4,2X22

21 65404983 1 Lock Pin EBU 125-10

22 65404984 1 Lock Spring EBU 125-10

23 65404985 1 Circlip 6

24 65404986 1 Hex Nut M6

25 65404987 1 Pinion EBU 125-10

26 65404988 1 Bearing 608-2RT

27 65404989 1 Bearing Clamp EBU 125-10

28 65404990 2 Screw M4*12

29 65404991 1 Armature EBU 125-10

30 65404992 1 Dust Ring EBU 125-10

31 66634614 1 Bearing 607 T1X DD12 MC5 E

32 65404993 1 Bearing Sleeve 607

33 65404994 1 Wind Baffle EBU 125-10

34 65404995 2 Screw St 3,9*75

35 65404996 1 Stator EBU 125-10

36 65404997 1 Motor Housing EBU 125-10

37 65404998 1 Carbon Brush EBU 125-10

38 65404999 1 Brush Holder EBU 125-10

39 65405000 2 Screw St2,9*10

40 65405001 1 Capacitance 0,22 UF

41 228663 1 Oval head screw PT-3,5x16-KT15

42 65405002 1 Cable Plate EBU 125-10

43 65405003 1 Switch EBU 125-10

44 65405004 1 Push Block EBU 125-10

45 65405005 1 Push Rod EBU 125-10

46 65405006 1 Push Rod Spring 20X5X1

47 65405007 1 Rear Cover EBU 125-10

48 65405008 2 Mesh Plate EBU 125-10

49 65405009 2 Screw St 4,2*10

50 65405010 1 Cable Shield EBU 125-10

24.09.2018 Page 2 from 3



65404595 - EBU 115-10 CD-ID: Narex CZ 2018_v19r01

Position Part No. Qty. Name Type Descriptio
n

Old part
No.

51 65405011 1 Cable-Rubber H05 RN-F 2X0,75

24.09.2018 Page 3 from 3


